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s ¥ B ST R ATE - 43351
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M RIE R SRY Y R TR &2 F23R (The following sample(s) was/were submitted and identified by/on
behalf of the applicant as) :

i# B 7 (Sample Submitted By) : BERT R L @ (ZHANJIN NEWTECH MATERIAL CO., LTD.)
% ¢ #-(Sample Description) TR ARR W

& F (Sample Material) ¢ X (PAPER)

Jz i p ¥ (Sample Receiving Date) :2017/01/11

B2 B (Testing Period) : 2017/01/11 TO 2017/01/19

B3 g £ (Test Requested)
EHRESHT FTY FARSEFEFE LA RE (102.08. 20974 & F % 102135014654 i3 & )& (7RlE. RIEE P SRR
2% L. / As specified by client, with reference to Sanitation Standard for Food Utensils, Containers and Packages
(MOHW Food No. 1021350146 was amended on 2013/08/20) to conduct test. Please refer to result table for testing

item(s).

BEE 2 % (Test Results) : #27T - F (Please refer to next pages).
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Test Report
BT EML A2 (00100 00O O O
ZHANJIN NEWTECH MATERIAL CO., LTD.
v A X T RRTE - 33511
1F, NO. 33, XINXING 2ND ST., TAIPING DIST., TAICHUNG CITY 411, TAIWAN (R.0.C.)
#3225 (Test Results)
B2 % = (PART NAME)No. 1 %24 /e ¢ A (MULTICOLORED/WHITE PAPER)
PIAIE P e Ples E o 25 -
(Test Items) (Unit) (Method) & (Result) (LimI%)
(LOQ) No. 1
w %3 v & / Fluorescent Brightening xk SF BERE VFR 2B E-A - Negative | Negative
Agents DR/ L ag-g Ay
(MOHWUO0001. 02, 104+#10* 29p 425
F % 10419019565 =4 ). / As
described in Methods of Test for
Food Utensils, Containers and
Packages - Test of Plastic
Uncoated Paper Products
(MOHWU0001. 02, MOHW Food No.
1041901956 announced, October 29
2015).
# 3x(Note) :
1. LOQ = Limit of Quantification ( Z & #&*)
2. AW J%—Emp¥uﬁ’ﬁ?zﬁﬂmﬁ H gk o An B R TR o / Due to the

IR R L

commercial competition and other consideration the client can’ t provide information related to the

submitted sample besides the information listed on the page one.

"-" = Not Regulated (&% &)

¥¥= Qualitative analysis (No Unit) M4 47(& H i+)

Negative = Undetectable (& # }); Positive = Detectable (¥ )
Mé%%@ﬂiﬁwﬁﬁii LERJEPRREE I FAE N

B ik 2

S O =~ W

2 B E M Y A ig
Z)%r o (The test report is the test result issued by the testing

institutions as requested by the consignor. Regarding to the legitimacy of

the product,

T, 3R BN CT/2017/105034R 2. .
number CT/2017/10503. )

it shall be determined by the authorities according to the law.)

(This report supersedes the previous document bearing the test report
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Bieatfathitg a P
ZHANJIN NEWTECH MATERIAL CO., LTD.

g PP s IR ATE - 335014

IF, NO. 33, XINXING 2ND ST., TAIPING DIST., TAICHUNG CITY 411, TAIWAN (R.0.C.)

¥R Iy BEET O PMATRRERALEE/I, X
(The tested sample / part is marked by an arrow if it’s shown on the photo.)

¥k g2 2k (End of Report) *x
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